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1 Result Table 

 

1.1 Channel Power, Total 

 

NOTE 1: If applicable, the EIRP [W] = 10 ^ ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] = 

EIRP [W] / 1.64. 

NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as described 

below, and if exceed, the combination of the practical output power and the practical antenna gain should 

NOT exceed the required ERP/EIRP limit. 

 

EUT Conf. Channel Power [dBm] Verdict 

1L5M_B 18.48 Pass 

1L5M _M 18.56 Pass 

1L5M _T 18.51 Pass 

1L10M_B 18.51 Pass 

1L10M _M 18.55 Pass 

1L10M_T 18.50 Pass 

1L15M_B 18.52 Pass 

1L15M _M 18.54 Pass 

1L15M_T 18.49 Pass 

1L20M_B 18.50 Pass 

1L20M _M 18.53 Pass 

1L20M_T 18.51 Pass 

1U_B 21.52 Pass 

1U_M 21.55 Pass 

1U_T 21.50 Pass 

2U_B 18.46,18.52 Pass 

2U_M 18.51,18.53 Pass 

2U_T 18.52,18.48 Pass 

1U1L5M_B 15.45,15.48 Pass 

1U1L5M_M 15.48,15.52 Pass 

1U1L5M_T 15.51,15.47 Pass 

1U1L10M_B 15.48,15.52 Pass 

1U1L10M_M 15.51,15.54 Pass 

1U1L10M_T 15.52,15.49 Pass 

1U1L15M_B 15.47,15.53 Pass 

1U1L15M_M 15.52,15.53 Pass 

1U1L15M_T 15.50,15.46 Pass 

 

1.2 Power Spectral Density 

 



 

RF Test Report of pRRU3911 
FCC ID: QISPRRU3911, IC: 6369A-PRRU3911 Security Level: Public 

 

 

Report No: SYBH(R)02393698EB-1A3 Huawei Proprietary and Confidential 
Copyright © Huawei Technologies Co., Ltd. 

Page 3 of 156 

 

NOTE 1: If applicable, the EIRP [W/MHz] = 10 ^ ((Power Spectral Density [dBm/MHz] + Antenna Gain [dBi]) / 10 - 3), 

and the ERP [W/MHz] = EIRP [W/MHz] / 1.64. 

NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as described 

below, and if exceed, the combination of the practical output power and the practical antenna gain should 

NOT exceed the required EIRP limit. 

 

EUT Conf. Channel Power Spectral Density [dBm/MHz] Verdict 

1L5M_B 13.24 Pass 

1L5M _M 13.36 Pass 

1L5M _T 13.14 Pass 

1U_B 16.82 Pass 

1U_M 16.85 Pass 

1U_T 16.80 Pass 

 

1.3 Peak-to-Average Ratio 

 

EUT Conf. Peak-to-Average Ratio [dB] Verdict 

1L5M_B 8.53 Pass 

1L5M _M 8.43 Pass 

1L5M _T 8.46 Pass 

1L20M_B 8.43 Pass 

1L20M _M 8.46 Pass 

1L20M _T 8.37 Pass 

1U_B 7.47 Pass 

1U_M 7.44 Pass 

1U_T 7.53 Pass 
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2 Test Plot 

 

NOTE: Only the test plots for the measurements of Spectral Density and Peak-to-Average Ratio are supplied. 

 

2.1 Power Spectral Density 
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2.1.2 1L5M_M 
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2.1.3 1L5M_T 
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2.1.4 1U_B 
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2.1.5 1U_M 
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2.1.6 1U_T 
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2.2 Peak-to-Average Ratio 

 

2.2.1 1L5M_B 
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 NOF samples: 100000, Usable BW:  11.2MHz

         Trace 1            

 Mean   18.57 dBm         

 Peak   30.34 dBm         

 Crest  11.77 dB          

  10 %   3.69 dB          

   1 %   6.79 dB          

  .1 %   8.53 dB          

 .01 %   9.81 dB          

Date: 16.MAY.2016  23:35:44  
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2.2.2 1L5M _M 

Ref  26 dBm Att  25 dB*
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 NOF samples: 100000, Usable BW:  11.2MHz

         Trace 1            

 Mean   18.99 dBm         

 Peak   30.57 dBm         

 Crest  11.58 dB          

  10 %   3.69 dB          

   1 %   6.67 dB          

  .1 %   8.43 dB          

 .01 %   9.68 dB          

Date: 16.MAY.2016  23:19:20  
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2.2.3 1L5M _T 

Ref  26 dBm Att  25 dB*

Offset  32.5 dB
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 Complementary Cumulative Distribution Function

 NOF samples: 100000, Usable BW:  11.2MHz

         Trace 1            

 Mean   18.62 dBm         

 Peak   29.22 dBm         

 Crest  10.59 dB          

  10 %   3.69 dB          

   1 %   6.70 dB          

  .1 %   8.46 dB          

 .01 %   9.52 dB          

Date: 16.MAY.2016  23:20:13  
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2.2.4 1L20M _B 

Ref  26 dBm Att  25 dB*
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         Trace 1            

 Mean   18.85 dBm         

 Peak   29.66 dBm         

 Crest  10.81 dB          

  10 %   3.65 dB          

   1 %   6.70 dB          

  .1 %   8.43 dB          

 .01 %   9.81 dB          

Date: 16.MAY.2016  23:12:26  
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2.2.5 1L20M _M 
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 NOF samples: 100000, Usable BW:  23.7MHz

         Trace 1            

 Mean   18.65 dBm         

 Peak   29.86 dBm         

 Crest  11.21 dB          

  10 %   3.62 dB          

   1 %   6.67 dB          

  .1 %   8.46 dB          

 .01 %   9.65 dB          

Date: 16.MAY.2016  23:13:17  
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2.2.6 1L20M _T 
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   1 %   6.67 dB          

  .1 %   8.37 dB          

 .01 %   9.71 dB          

Date: 16.MAY.2016  23:14:10  
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2.2.7 1U_B 

Ref  30 dBm Att  15 dB*
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         Trace 1            
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   1 %   6.73 dB          

  .1 %   7.47 dB          

 .01 %   7.60 dB          

Date: 17.MAY.2016  01:30:47  
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2.2.8 1U_M 
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         Trace 1            
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  10 %   3.75 dB          

   1 %   6.63 dB          

  .1 %   7.44 dB          

 .01 %   7.53 dB          

Date: 17.MAY.2016  01:23:26  
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2.2.9 1U_T 
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  .1 %   7.53 dB          

 .01 %   7.63 dB          

Date: 17.MAY.2016  01:15:52  
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1 Result Table 

 

1.1 Occupied Bandwidth 

 

EUT Conf. Occupied Bandwidth [MHz] Verdict 

1L5M_B 4.50 --- 

1L5M _M 4.50 --- 

1L5M _T 4.50 --- 

1L10M_B 8.94 --- 

1L10M _M 8.94 --- 

1L10M_T 8.94 --- 

1L15M_B 13.41 --- 

1L15M _M 13.38 --- 

1L15M_T 13.41 --- 

1L20M_B 17.79 --- 

1L20M _M 17.84 --- 

1L20M_T 17.84 --- 

1U_B 4.26 --- 

1U_M 4.26 --- 

1U_T 4.26 --- 

 

1.2 Emission Bandwidth 

 

EUT Conf. Emission Bandwidth, -26 dBc [MHz] Verdict 

1L5M_B 4.74 --- 

1L5M _M 4.74 --- 

1L5M _T 4.74 --- 

1L10M_B 9.35 --- 

1L10M _M 9.35 --- 

1L10M_T 9.35 --- 

1L15M_B 14.21 --- 

1L15M _M 14.21 --- 

1L15M_T 14.24 --- 

1L20M_B 18.75 --- 

1L20M _M 18.75 --- 

1L20M_T 18.75 --- 

1U_B 4.68 --- 

1U_M 4.68 --- 

1U_T 4.68 --- 
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2 Test Plot 

 

2.1 Occupied Bandwidth 
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2.1.2 1L5M_M 
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2.1.3 1L5M_T 
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2.1.4 1L10M_B 
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2.1.5 1L10M_M 
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           -0.90 dBm

     2.136971154 GHz

Date: 16.MAY.2016  22:28:47  
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2.1.6 1L10M_T 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.15 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.16 dBm

     2.157500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.02 dBm

     2.145528846 GHz

T2

Temp 2 [T1 OBW]

           -0.19 dBm

     2.154471154 GHz

Date: 16.MAY.2016  22:31:37  
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2.1.7 1L15M_B 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1175 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.07 dBm

     2.128750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.41 dBm

     2.110793269 GHz

T2

Temp 2 [T1 OBW]

           -2.66 dBm

     2.124206731 GHz

Date: 16.MAY.2016  22:35:20  
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2.1.8 1L15M_M 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1325 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.95 dBm

     2.121250000 GHz

OBW 13.377403846 MHz

T1

Temp 1 [T1 OBW]

           -1.39 dBm

     2.125793269 GHz

T2

Temp 2 [T1 OBW]

           -1.57 dBm

     2.139170673 GHz

Date: 16.MAY.2016  22:38:23  
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2.1.9 1L15M_T 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1475 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.38 dBm

     2.158750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -1.72 dBm

     2.140793269 GHz

T2

Temp 2 [T1 OBW]

           -2.30 dBm

     2.154206731 GHz

Date: 16.MAY.2016  22:41:10  
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2.1.10 1L20M_B 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.12 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20

-10
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SWP     1 of     1

1

Marker 1 [T1 ]

          -49.41 dBm

     2.105000000 GHz

OBW 17.788461538 MHz

T1

Temp 1 [T1 OBW]

           -3.24 dBm

     2.111105769 GHz

T2

Temp 2 [T1 OBW]

           -3.56 dBm

     2.128894231 GHz

Date: 16.MAY.2016  22:44:15  
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2.1.11 1L20M _M 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1325 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.39 dBm

     2.147500000 GHz

OBW 17.836538462 MHz

T1

Temp 1 [T1 OBW]

           -2.54 dBm

     2.123557692 GHz

T2

Temp 2 [T1 OBW]

           -3.27 dBm

     2.141394231 GHz

Date: 16.MAY.2016  22:47:21  
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2.1.12 1L20M _T 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.145 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.49 dBm

     2.130000000 GHz

OBW 17.836538462 MHz

T1

Temp 1 [T1 OBW]

           -2.95 dBm

     2.136057692 GHz

T2

Temp 2 [T1 OBW]

           -3.29 dBm

     2.153894231 GHz

Date: 16.MAY.2016  22:50:02  
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2.1.13 1U_B 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1124 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20
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0
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SWP     1 of     1

1

Marker 1 [T1 ]

          -41.52 dBm

     2.117400000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.45 dBm

     2.110268590 GHz

T2

Temp 2 [T1 OBW]

           -0.87 dBm

     2.114531410 GHz

Date: 16.MAY.2016  23:22:19  
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2.1.14 1U_M 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1324 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

          -41.26 dBm

     2.137400000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -0.94 dBm

     2.130268590 GHz

T2

Temp 2 [T1 OBW]

           -1.15 dBm

     2.134531410 GHz

Date: 16.MAY.2016  23:24:11  
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2.1.15 1U_T 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1526 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20

-10
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SWP     1 of     1

1

Marker 1 [T1 ]

          -41.29 dBm

     2.147600000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.18 dBm

     2.150468590 GHz

T2

Temp 2 [T1 OBW]

           -1.11 dBm

     2.154731410 GHz

Date: 16.MAY.2016  23:26:04  
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2.2 Emission Bandwidth(-26 dBc) 

 

2.2.1 1L5M_B 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1125 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  50 kHz

VBW  200 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20
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SWP     1 of     1

1

Marker 1 [T1 ]

            0.74 dBm

     2.112139423 GHz

ndB [T1]   26.00 dB 

BW   4.735576923 MHz

T1

Temp 1 [T1 ndB]

          -24.37 dBm

     2.110132212 GHz

T2

Temp 2 [T1 ndB]

          -25.46 dBm

     2.114867788 GHz

Date: 16.MAY.2016  22:19:01  
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2.2.2 1L5M_M 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1325 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  50 kHz

VBW  200 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            0.79 dBm

     2.131718750 GHz

ndB [T1]   26.00 dB 

BW   4.735576923 MHz

T1

Temp 1 [T1 ndB]

          -25.29 dBm

     2.130132212 GHz

T2

Temp 2 [T1 ndB]

          -25.12 dBm

     2.134867788 GHz

Date: 16.MAY.2016  22:21:01  
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2.2.3 1L5M_T 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1525 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  50 kHz

VBW  200 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

            0.97 dBm

     2.151718750 GHz

ndB [T1]   26.00 dB 

BW   4.735576923 MHz

T1

Temp 1 [T1 ndB]

          -26.01 dBm

     2.150120192 GHz

T2

Temp 2 [T1 ndB]

          -24.99 dBm

     2.154855769 GHz

Date: 16.MAY.2016  22:24:12  
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2.2.4 1L10M_B 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.115 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20

-10

0
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SWP     1 of     1

1

Marker 1 [T1 ]

            0.53 dBm

     2.116394231 GHz

ndB [T1]   26.00 dB 

BW   9.350961538 MHz

T1

Temp 1 [T1 ndB]

          -26.33 dBm

     2.110312500 GHz

T2

Temp 2 [T1 ndB]

          -24.95 dBm

     2.119663462 GHz

Date: 16.MAY.2016  22:27:31  
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2.2.5 1L10M_M 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1325 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            0.67 dBm

     2.128870192 GHz

ndB [T1]   26.00 dB 

BW   9.350961538 MHz

T1

Temp 1 [T1 ndB]

          -26.31 dBm

     2.127812500 GHz

T2

Temp 2 [T1 ndB]

          -24.25 dBm

     2.137163462 GHz

Date: 16.MAY.2016  22:29:49  
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2.2.6 1L10M_T 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.15 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            1.26 dBm

     2.148942308 GHz

ndB [T1]   26.00 dB 

BW   9.350961538 MHz

T1

Temp 1 [T1 ndB]

          -25.76 dBm

     2.145312500 GHz

T2

Temp 2 [T1 ndB]

          -24.64 dBm

     2.154663462 GHz

Date: 16.MAY.2016  22:33:27  
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2.2.7 1L15M_B 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1175 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  200 kHz

VBW  500 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            2.29 dBm

     2.116923077 GHz

ndB [T1]   26.00 dB 

BW  14.206730769 MHz

T1

Temp 1 [T1 ndB]

          -23.99 dBm

     2.110396635 GHz

T2

Temp 2 [T1 ndB]

          -22.74 dBm

     2.124603365 GHz

Date: 16.MAY.2016  22:37:10  
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2.2.8 1L15M_M 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1325 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  200 kHz

VBW  500 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            2.88 dBm

     2.128605769 GHz

ndB [T1]   26.00 dB 

BW  14.206730769 MHz

T1

Temp 1 [T1 ndB]

          -23.29 dBm

     2.125396635 GHz

T2

Temp 2 [T1 ndB]

          -22.48 dBm

     2.139603365 GHz

Date: 16.MAY.2016  22:39:20  
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2.2.9 1L15M_T 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1475 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  200 kHz

VBW  500 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            2.61 dBm

     2.142596154 GHz

ndB [T1]   26.00 dB 

BW  14.242788462 MHz

T1

Temp 1 [T1 ndB]

          -23.63 dBm

     2.140396635 GHz

T2

Temp 2 [T1 ndB]

          -24.86 dBm

     2.154639423 GHz

Date: 16.MAY.2016  22:42:50  
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2.2.10 1L20M_B 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.12 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  200 kHz

VBW  500 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            1.22 dBm

     2.118942308 GHz

ndB [T1]   26.00 dB 

BW  18.750000000 MHz

T1

Temp 1 [T1 ndB]

          -26.10 dBm

     2.110625000 GHz

T2

Temp 2 [T1 ndB]

          -25.23 dBm

     2.129375000 GHz

Date: 16.MAY.2016  22:45:54  
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2.2.11 1L20M _M 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1325 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  200 kHz

VBW  500 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            1.66 dBm

     2.127403846 GHz

ndB [T1]   26.00 dB 

BW  18.750000000 MHz

T1

Temp 1 [T1 ndB]

          -24.94 dBm

     2.123125000 GHz

T2

Temp 2 [T1 ndB]

          -24.53 dBm

     2.141875000 GHz

Date: 16.MAY.2016  22:48:17  
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2.2.12 1L20M _T 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.145 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  200 kHz

VBW  500 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0
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20

SWP     1 of     1

1

Marker 1 [T1 ]

            1.53 dBm

     2.140048077 GHz

ndB [T1]   26.00 dB 
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Appendix C: Band Edges Compliance 
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1 Result Table 

 

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for 

e.g. the CDMA, WCDMA, WiMAX, LTE systems. 

 

EUT Conf. Maximum Emission [dBm] Verdict 

1L5M_B <-13 Pass 

1L5M _T <-13 Pass 

1L20M_B <-13 Pass 

1L20M_T <-13 Pass 

1U_B <-13 Pass 

1U_T <-13 Pass 

1U1L5M_B <-13 Pass 

1U1L5M_T <-13 Pass 

 



 

RF Test Report of pRRU3911 
FCC ID: QISPRRU3911, IC: 6369A-PRRU3911 Security Level: Public 

 

 

Report No: SYBH(R)02393698EB-1A3 Huawei Proprietary and Confidential 
Copyright © Huawei Technologies Co., Ltd. 

Page 53 of 156 

 

 

2 Test Plot 
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Appendix D: Spurious Emission at 

Antenna Terminals 
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1 Result Table 

 

EUT Conf. Maximum Emission [dBm] Verdict 

1L20M_B <-13 Pass 

1L20M_M <-13 Pass 

1L20M_T <-13 Pass 

1U_B <-13 Pass 

1U_M <-13 Pass 

1U_T <-13 Pass 

1U1L5M_B <-13 Pass 

1U1L5M_M <-13 Pass 

1U1L5M_T <-13 Pass 
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2 Test Plot 
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Appendix E: Radiated (Spurious) 

Emissions 
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1 Result Table 

EUT Conf. Measured Curve Conformed to the Emission Limit? Verdict 

1L5M_M (Worst case) Yes Pass 

 

Note: The setting of analyzer is below 

Frequency range RBW Detector 

30MHz to 1GHz 1MHz Average 

1GHz to 18GHz 1MHz Average 

18GHz to 26.5GHz 1MHz Average 

Note: the signal exceeding the limit line is the wanted signal. 

 

2 Test Plot 

2.1 30MHz-1GHz 
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2.2 1GHz-18GHz 
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2.3 18GHz-26.5GHz 
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Appendix F: Frequency Stability 
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1 Result Table 

 

1.1 Frequency Error 

 

(1) Frequency Error vs. Temperature: 

EUT Conf. Voltage Temperature Freq. Error 

[Hz] 

Freq. vs. rated 

[ppm] 

Freq. vs. 20 °C 

[ppm] 

Verdict 

1L5M_M 100% -30 °C -1.98 -0.00093  -0.00035  Pass 

  -20 °C -2.16 -0.00101  -0.00044  Pass 

  -10 °C -1.76 -0.00083  -0.00025  Pass 

  0 °C -1.89 -0.00089  -0.00031  Pass 

  +10 °C -1.64 -0.00077  -0.00019  Pass 

  +20 °C -1.23 -0.00058  --- Pass 

  +30 °C -1.58 -0.00074  -0.00016  Pass 

  +40 °C -1.92 -0.00090  -0.00032  Pass 

  +50 °C -2.45 -0.00115  -0.00057  Pass 

 

(2) Frequency Error vs. Voltage: 

EUT Conf. Temperature Voltage Freq. Error 

[Hz] 

Freq. vs. rated 

[ppm] 

Freq. vs. 20 °C 

[ppm] 

Verdict 

1L5M_M +20 °C 85 % -1.97 -0.00092  -0.00035  Pass 

  100 % -1.23 -0.00058  --- Pass 

  115 % -2.14 -0.00100  -0.00043  Pass 

 

1.2 OBW within frequency block 

 

EUT Conf. Verdict 

1L5M_B Pass 

1L5M_T Pass 

1L10M_B Pass 

1L10M_T Pass 

1L15M_B Pass 

1L15M_T Pass 

1L20M_B Pass 

1L20M_T Pass 

1U_B Pass 

1U_T Pass 
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2 Test Plot 

 

NOTE: Only the test plots for the measurements of Frequency Range are supplied. 
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            0.44 dBm

     2.114747596 GHz

Date: 17.MAY.2016  19:39:48  
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2.1.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1125 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -44.81 dBm

     2.116250000 GHz

OBW  4.495192308 MHz

T1

Temp 1 [T1 OBW]

            0.45 dBm

     2.110252404 GHz

T2

Temp 2 [T1 OBW]

            0.82 dBm

     2.114747596 GHz

Date: 17.MAY.2016  00:55:49  
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2.1.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1125 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -45.32 dBm

     2.116250000 GHz

OBW  4.495192308 MHz

T1

Temp 1 [T1 OBW]

            0.36 dBm

     2.110252404 GHz

T2

Temp 2 [T1 OBW]

            0.74 dBm

     2.114747596 GHz

Date: 17.MAY.2016  00:50:34  
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2.2 1L5M_T 

2.2.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

750 kHz/Center 2.1525 GHz Span 7.5 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -44.50 dBm

     2.156250000 GHz

OBW  4.495192308 MHz

T1

Temp 1 [T1 OBW]

            0.88 dBm

     2.150252404 GHz

T2

Temp 2 [T1 OBW]

            0.99 dBm

     2.154747596 GHz

Date: 17.MAY.2016  18:28:34  
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2.2.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1525 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -44.39 dBm

     2.156250000 GHz

OBW  4.495192308 MHz

T1

Temp 1 [T1 OBW]

            0.86 dBm

     2.150252404 GHz

T2

Temp 2 [T1 OBW]

            0.81 dBm

     2.154747596 GHz

Date: 16.MAY.2016  22:22:39  
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2.2.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

750 kHz/Center 2.1525 GHz Span 7.5 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -44.53 dBm

     2.156250000 GHz

OBW  4.495192308 MHz

T1

Temp 1 [T1 OBW]

            0.91 dBm

     2.150252404 GHz

T2

Temp 2 [T1 OBW]

            0.74 dBm

     2.154747596 GHz

Date: 17.MAY.2016  19:40:40  
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2.2.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1525 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -44.41 dBm

     2.156250000 GHz

OBW  4.495192308 MHz

T1

Temp 1 [T1 OBW]

            0.83 dBm

     2.150252404 GHz

T2

Temp 2 [T1 OBW]

            0.62 dBm

     2.154747596 GHz

Date: 17.MAY.2016  00:56:43  
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2.2.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1525 GHz Span 7.5 MHz750 kHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -44.43 dBm

     2.156250000 GHz

OBW  4.495192308 MHz

T1

Temp 1 [T1 OBW]

            0.85 dBm

     2.150252404 GHz

T2

Temp 2 [T1 OBW]

            0.60 dBm

     2.154747596 GHz

Date: 17.MAY.2016  00:51:32  
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2.3 1L10M_B 

2.3.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

1.5 MHz/Center 2.115 GHz Span 15 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.39 dBm

     2.122500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -1.20 dBm

     2.110528846 GHz

T2

Temp 2 [T1 OBW]

           -1.21 dBm

     2.119471154 GHz

Date: 17.MAY.2016  18:30:05  

 



 

RF Test Report of pRRU3911 
FCC ID: QISPRRU3911, IC: 6369A-PRRU3911 Security Level: Public 

 

 

Report No: SYBH(R)02393698EB-1A3 Huawei Proprietary and Confidential 
Copyright © Huawei Technologies Co., Ltd. 

Page 116 of 156 

 

2.3.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.115 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

           -0.12 dBm

     2.115000000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.93 dBm

     2.110528846 GHz

T2

Temp 2 [T1 OBW]

           -0.74 dBm

     2.119471154 GHz

Date: 16.MAY.2016  22:25:41  
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2.3.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

1.5 MHz/Center 2.115 GHz Span 15 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.49 dBm

     2.122500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.95 dBm

     2.110528846 GHz

T2

Temp 2 [T1 OBW]

           -0.94 dBm

     2.119471154 GHz

Date: 17.MAY.2016  19:42:10  
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2.3.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.115 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.93 dBm

     2.122500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.50 dBm

     2.110528846 GHz

T2

Temp 2 [T1 OBW]

           -0.40 dBm

     2.119471154 GHz

Date: 17.MAY.2016  00:57:53  
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2.3.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.115 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.45 dBm

     2.122500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.99 dBm

     2.110528846 GHz

T2

Temp 2 [T1 OBW]

           -0.94 dBm

     2.119471154 GHz

Date: 17.MAY.2016  00:30:28  
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2.4 1L10M_T 

2.4.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

1.5 MHz/Center 2.15 GHz Span 15 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.69 dBm

     2.157500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.54 dBm

     2.145528846 GHz

T2

Temp 2 [T1 OBW]

           -0.44 dBm

     2.154471154 GHz

Date: 17.MAY.2016  18:30:56  
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2.4.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.15 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.16 dBm

     2.157500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.02 dBm

     2.145528846 GHz

T2

Temp 2 [T1 OBW]

           -0.19 dBm

     2.154471154 GHz

Date: 16.MAY.2016  22:31:37  
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2.4.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

1.5 MHz/Center 2.15 GHz Span 15 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.87 dBm

     2.157500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.79 dBm

     2.145528846 GHz

T2

Temp 2 [T1 OBW]

           -0.85 dBm

     2.154471154 GHz

Date: 17.MAY.2016  19:43:02  
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2.4.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.15 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.90 dBm

     2.157500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.06 dBm

     2.145528846 GHz

T2

Temp 2 [T1 OBW]

           -0.06 dBm

     2.154471154 GHz

Date: 17.MAY.2016  00:58:48  
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2.4.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.15 GHz Span 15 MHz1.5 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.24 dBm

     2.142500000 GHz

OBW  8.942307692 MHz

T1

Temp 1 [T1 OBW]

           -0.69 dBm

     2.145528846 GHz

T2

Temp 2 [T1 OBW]

           -0.72 dBm

     2.154471154 GHz

Date: 17.MAY.2016  00:32:14  
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2.5 1L15M_B 

2.5.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

2.25 MHz/Center 2.1175 GHz Span 22.5 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.91 dBm

     2.128750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.26 dBm

     2.110793269 GHz

T2

Temp 2 [T1 OBW]

           -2.44 dBm

     2.124206731 GHz

Date: 17.MAY.2016  18:32:28  
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2.5.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1175 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.07 dBm

     2.128750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.41 dBm

     2.110793269 GHz

T2

Temp 2 [T1 OBW]

           -2.66 dBm

     2.124206731 GHz

Date: 16.MAY.2016  22:35:20  
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2.5.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

2.25 MHz/Center 2.1175 GHz Span 22.5 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.27 dBm

     2.128750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.59 dBm

     2.110793269 GHz

T2

Temp 2 [T1 OBW]

           -2.89 dBm

     2.124206731 GHz

Date: 17.MAY.2016  19:44:09  
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2.5.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1175 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -48.99 dBm

     2.128750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.76 dBm

     2.110793269 GHz

T2

Temp 2 [T1 OBW]

           -2.98 dBm

     2.124206731 GHz

Date: 17.MAY.2016  01:00:20  
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2.5.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1175 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.70 dBm

     2.106250000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.40 dBm

     2.110793269 GHz

T2

Temp 2 [T1 OBW]

           -2.51 dBm

     2.124206731 GHz

Date: 17.MAY.2016  00:33:56  
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2.6 1L15M_T 

2.6.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

2.25 MHz/Center 2.1475 GHz Span 22.5 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-60

-50

-40

-30

-20
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SWP     1 of     1

1

Marker 1 [T1 ]

          -49.73 dBm

     2.158750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -1.75 dBm

     2.140793269 GHz

T2

Temp 2 [T1 OBW]

           -2.14 dBm

     2.154206731 GHz

Date: 17.MAY.2016  18:33:20  
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2.6.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1475 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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SWP     1 of     1
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Marker 1 [T1 ]

          -49.38 dBm

     2.158750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -1.72 dBm

     2.140793269 GHz

T2

Temp 2 [T1 OBW]

           -2.30 dBm

     2.154206731 GHz

Date: 16.MAY.2016  22:41:10  
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2.6.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

2.25 MHz/Center 2.1475 GHz Span 22.5 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-50

-40

-30

-20
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SWP     1 of     1

1

Marker 1 [T1 ]

          -50.04 dBm

     2.158750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.02 dBm

     2.140793269 GHz

T2

Temp 2 [T1 OBW]

           -2.39 dBm

     2.154206731 GHz

Date: 17.MAY.2016  19:45:02  
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2.6.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1475 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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SWP     1 of     1

1

Marker 1 [T1 ]

          -50.35 dBm

     2.158750000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -2.11 dBm

     2.140793269 GHz

T2

Temp 2 [T1 OBW]

           -2.45 dBm

     2.154206731 GHz

Date: 17.MAY.2016  01:01:14  
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2.6.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1475 GHz Span 22.5 MHz2.25 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -50.31 dBm

     2.136250000 GHz

OBW 13.413461538 MHz

T1

Temp 1 [T1 OBW]

           -1.95 dBm

     2.140793269 GHz

T2

Temp 2 [T1 OBW]

           -2.38 dBm

     2.154206731 GHz

Date: 17.MAY.2016  00:35:37  
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2.7 1L20M_B 

2.7.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

3 MHz/Center 2.12 GHz Span 30 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.71 dBm

     2.135000000 GHz

OBW 17.788461538 MHz

T1

Temp 1 [T1 OBW]

           -3.50 dBm

     2.111105769 GHz

T2

Temp 2 [T1 OBW]

           -4.09 dBm

     2.128894231 GHz

Date: 17.MAY.2016  18:34:50  

 



 

RF Test Report of pRRU3911 
FCC ID: QISPRRU3911, IC: 6369A-PRRU3911 Security Level: Public 

 

 

Report No: SYBH(R)02393698EB-1A3 Huawei Proprietary and Confidential 
Copyright © Huawei Technologies Co., Ltd. 

Page 136 of 156 

 

2.7.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.12 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -49.41 dBm

     2.105000000 GHz

OBW 17.788461538 MHz

T1

Temp 1 [T1 OBW]

           -3.24 dBm

     2.111105769 GHz

T2

Temp 2 [T1 OBW]

           -3.56 dBm

     2.128894231 GHz

Date: 16.MAY.2016  22:44:15  
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2.7.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

3 MHz/Center 2.12 GHz Span 30 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -49.26 dBm

     2.135000000 GHz

OBW 17.788461538 MHz

T1

Temp 1 [T1 OBW]

           -3.36 dBm

     2.111105769 GHz

T2

Temp 2 [T1 OBW]

           -3.92 dBm

     2.128894231 GHz

Date: 17.MAY.2016  19:46:13  
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2.7.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.12 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-30
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-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -49.35 dBm

     2.135000000 GHz

OBW 17.788461538 MHz

T1

Temp 1 [T1 OBW]

           -3.33 dBm

     2.111105769 GHz

T2

Temp 2 [T1 OBW]

           -3.83 dBm

     2.128894231 GHz

Date: 17.MAY.2016  01:02:46  
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2.7.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.12 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-60
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-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -50.04 dBm

     2.105000000 GHz

OBW 17.788461538 MHz

T1

Temp 1 [T1 OBW]

           -3.11 dBm

     2.111105769 GHz

T2

Temp 2 [T1 OBW]

           -3.63 dBm

     2.128894231 GHz

Date: 17.MAY.2016  00:36:40  
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2.8 1L20M_T 

2.8.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

3 MHz/Center 2.145 GHz Span 30 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -50.21 dBm

     2.160000000 GHz

OBW 17.836538462 MHz

T1

Temp 1 [T1 OBW]

           -3.21 dBm

     2.136057692 GHz

T2

Temp 2 [T1 OBW]

           -3.67 dBm

     2.153894231 GHz

Date: 17.MAY.2016  18:35:43  
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2.8.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.145 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -49.49 dBm

     2.130000000 GHz

OBW 17.836538462 MHz

T1

Temp 1 [T1 OBW]

           -2.95 dBm

     2.136057692 GHz

T2

Temp 2 [T1 OBW]

           -3.29 dBm

     2.153894231 GHz

Date: 16.MAY.2016  22:50:02  

 



 

RF Test Report of pRRU3911 
FCC ID: QISPRRU3911, IC: 6369A-PRRU3911 Security Level: Public 

 

 

Report No: SYBH(R)02393698EB-1A3 Huawei Proprietary and Confidential 
Copyright © Huawei Technologies Co., Ltd. 

Page 142 of 156 

 

2.8.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

3 MHz/Center 2.145 GHz Span 30 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-30
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SWP     1 of     1
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Marker 1 [T1 ]

          -49.38 dBm

     2.160000000 GHz

OBW 17.836538462 MHz

T1

Temp 1 [T1 OBW]

           -3.08 dBm

     2.136057692 GHz

T2

Temp 2 [T1 OBW]

           -3.53 dBm

     2.153894231 GHz

Date: 17.MAY.2016  19:47:07  
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2.8.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.145 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -49.89 dBm

     2.160000000 GHz

OBW 17.836538462 MHz

T1

Temp 1 [T1 OBW]

           -2.99 dBm

     2.136057692 GHz

T2

Temp 2 [T1 OBW]

           -3.46 dBm

     2.153894231 GHz

Date: 17.MAY.2016  01:03:38  
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2.8.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  15 dB **Ref  23.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.145 GHz Span 30 MHz3 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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-30
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SWP     1 of     1

1

Marker 1 [T1 ]

          -50.16 dBm

     2.130000000 GHz

OBW 17.836538462 MHz

T1

Temp 1 [T1 OBW]

           -2.94 dBm

     2.136057692 GHz

T2

Temp 2 [T1 OBW]

           -3.08 dBm

     2.153894231 GHz

Date: 17.MAY.2016  00:38:29  
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2.9 1U_B 

2.9.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

1 MHz/Center 2.1124 GHz Span 10 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -42.08 dBm

     2.117400000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.83 dBm

     2.110268590 GHz

T2

Temp 2 [T1 OBW]

           -1.63 dBm

     2.114531410 GHz

Date: 17.MAY.2016  18:37:49  
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2.9.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1124 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -41.52 dBm

     2.117400000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.45 dBm

     2.110268590 GHz

T2

Temp 2 [T1 OBW]

           -0.87 dBm

     2.114531410 GHz

Date: 16.MAY.2016  23:22:19  
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2.9.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

1 MHz/Center 2.1124 GHz Span 10 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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1

Marker 1 [T1 ]

          -41.68 dBm

     2.117400000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -2.33 dBm

     2.110268590 GHz

T2

Temp 2 [T1 OBW]

           -1.99 dBm

     2.114531410 GHz

Date: 18.MAY.2016  03:36:08  
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2.9.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1124 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 
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Marker 1 [T1 ]

          -41.48 dBm

     2.117400000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.54 dBm

     2.110268590 GHz

T2

Temp 2 [T1 OBW]

           -1.08 dBm

     2.114531410 GHz

Date: 17.MAY.2016  01:05:44  
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2.9.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1124 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*
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Marker 1 [T1 ]

          -41.76 dBm

     2.117400000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.89 dBm

     2.110268590 GHz

T2

Temp 2 [T1 OBW]

           -1.25 dBm

     2.114531410 GHz

Date: 17.MAY.2016  00:15:48  
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2.10 1U_T 

2.10.1 NV, -30°C 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT
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CLRWR

1 MHz/Center 2.1526 GHz Span 10 MHz

*

*
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VBW  300 kHz

SWT  1 s*
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          -40.67 dBm

     2.157600000 GHz

OBW  4.262820513 MHz
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Temp 1 [T1 OBW]

           -1.40 dBm

     2.150468590 GHz

T2

Temp 2 [T1 OBW]

           -1.48 dBm

     2.154731410 GHz

Date: 17.MAY.2016  18:39:41  
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2.10.2 NV, +20°C 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1526 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*
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Marker 1 [T1 ]

          -41.29 dBm

     2.147600000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.18 dBm

     2.150468590 GHz

T2

Temp 2 [T1 OBW]

           -1.11 dBm

     2.154731410 GHz

Date: 16.MAY.2016  23:26:04  
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2.10.3 NV, +50°C 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

1 MHz/Center 2.1526 GHz Span 10 MHz

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -41.25 dBm

     2.157600000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.57 dBm

     2.150468590 GHz

T2

Temp 2 [T1 OBW]

           -1.58 dBm

     2.154731410 GHz

Date: 18.MAY.2016  03:38:02  
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2.10.4 +20°C, -15%*NV 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1526 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -41.32 dBm

     2.157600000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.84 dBm

     2.150468590 GHz

T2

Temp 2 [T1 OBW]

           -1.83 dBm

     2.154731410 GHz

Date: 17.MAY.2016  01:07:38  
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2.10.5 +20°C, +15%*NV 

 A 

Offset  32.5 dB

LVL

Att  25 dB **Ref  26.5 dBm

EXT

 

*1 RM

CLRWR

Center 2.1526 GHz Span 10 MHz1 MHz/

*

*

3DB

RBW  100 kHz

VBW  300 kHz

SWT  1 s*

SGL 

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1 of     1

1

Marker 1 [T1 ]

          -41.27 dBm

     2.157600000 GHz

OBW  4.262820513 MHz

T1

Temp 1 [T1 OBW]

           -1.64 dBm

     2.150468590 GHz

T2

Temp 2 [T1 OBW]

           -1.44 dBm

     2.154731410 GHz

Date: 17.MAY.2016  00:19:37  
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Appendix G: Receiver Spurious 

Emissions 
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1 Result Table 

 

(Not applicable) 

 

2 Test Plot 

 

(Not applicable) 

 

 

END 


	Appendix A: Transmitter Output Power
	Result Table
	Channel Power, Total
	Power Spectral Density
	Peak-to-Average Ratio

	Test Plot
	Power Spectral Density
	1L5M_B
	1L5M_M
	1L5M_T
	1U_B
	1U_M
	1U_T

	Peak-to-Average Ratio
	1L5M_B
	1L5M _M
	1L5M _T
	1L20M _B
	1L20M _M
	1L20M _T
	1U_B
	1U_M
	1U_T


	Appendix B: Bandwidth
	Result Table
	Occupied Bandwidth
	Emission Bandwidth

	Test Plot
	Occupied Bandwidth
	1L5M_B
	1L5M_M
	1L5M_T
	1L10M_B
	1L10M_M
	1L10M_T
	1L15M_B
	1L15M_M
	1L15M_T
	1L20M_B
	1L20M _M
	1L20M _T
	1U_B
	1U_M
	1U_T

	Emission Bandwidth(-26 dBc)
	1L5M_B
	1L5M_M
	1L5M_T
	1L10M_B
	1L10M_M
	1L10M_T
	1L15M_B
	1L15M_M
	1L15M_T
	1L20M_B
	1L20M _M
	1L20M _T
	1U_B
	1U_M
	1U_T


	Appendix C: Band Edges Compliance
	Result Table
	Test Plot
	1L5M_B
	1L5M_T
	1L20M_B
	1L20M _T
	1U_B
	1U_T
	1U1L5M_B
	1U1L5M_T

	Appendix D: Spurious Emission at Antenna Terminals
	Result Table
	Test Plot
	1L20M_B
	1L20M_M
	1L20M_T
	1U_B
	1U_M
	1U_T
	1U1L5M_B
	1U1L5M_M
	1U1L5M_T

	Appendix E: Radiated (Spurious) Emissions
	Result Table
	Test Plot
	30MHz-1GHz
	1GHz-18GHz
	18GHz-26.5GHz

	Appendix F: Frequency Stability
	Result Table
	Frequency Error
	OBW within frequency block

	Test Plot
	1L5M_B
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1L5M_T
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1L10M_B
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1L10M_T
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1L15M_B
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1L15M_T
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1L20M_B
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1L20M_T
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1U_B
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV

	1U_T
	NV, -30 C
	NV, +20 C
	NV, +50 C
	+20 C, -15%*NV
	+20 C, +15%*NV


	Appendix G: Receiver Spurious Emissions
	Result Table
	Test Plot

